
         NPDES Permit No. AZ0020524  
        

   - 1 -  

.NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM  
FACT SHEET   

FEBRUARY 2023 
Modified July 2023 

  
  

 

Permittee Name:  
  

City of Phoenix 91st Avenue Wastewater Treatment Plant   

Mailing Address:  2474 South 22nd Avenue – Building 31  
  
  

Phoenix, AZ 85009  

Facility Location:  5615 South 91st Avenue  
  
  

Tolleson, AZ 85353   

Contact Person(s):  Jennifer Calles, Deputy Water Services Director  
  (602) 256-5658    
    
NPDES Permit No.:  
  
  

AZ0020524        

     



         NPDES Permit No. AZ0020524  
        

   - 2 -  

TABLE OF CONTENTS:  
  
  
I. STATUS OF PERMIT ....................................................................................................... - 3 

-  

II. GENERAL DESCRIPTION OF FACILITY ................................................................... - 3 
-  

III. DESCRIPTION OF RECEIVING WATER ................................................................... - 5 
-  

IV. DESCRIPTION OF DISCHARGE .................................................................................. - 6 
-  

V. SIGNIFICANT CHANGES TO PREVIOUS PERMIT………………………………  - 7  
  
VI. DETERMINATION OF NUMERICAL EFFLUENT LIMITATIONS .....................  – 9 

  

VII. NARRATIVE WATER QUALITY-BASED EFFLUENT LIMITS .......................... – 15 

  

VIII. MONITORING AND REPORTING REQUIREMENTS ......................................... - 15  

 

IX. SPECIAL CONDITIONS ............................................................................................. – 16 

  

X. OTHER CONSIDERATIONS UNDER FEDERAL LAW ........................................ –17 

  

XI. STANDARD CONDITIONS ......................................................................................... –20 

 

XII. ADMINISTRATIVE INFORMATION ....................................................................... –21 

  

XIII. CONTACT INFORMATION ...................................................................................... - 21 
-  

XIV. REFERENCES .............................................................................................................. - 22  

 

  



         NPDES Permit No. AZ0020524  
        

   - 3 -  

 

I.  STATUS OF PERMIT  
                
On April 3, 2023, the City of Phoenix (“COP” or the “permittee”) indicated that monitoring for 
Hexachlorocyclohexane alpha (Alpha BHC) erroneously required monitoring only at Outfall 001 
instead of both Outfall 001 and Outfall 005 in Table 1.  Pursuant to 40 C.F.R. §122.63(a), in July 
2023, EPA modified the permit to include monthly monitoring for Alpha BHC at Outfall 005. See 
bold text in revised Table 1. on page 12 of the modified permit. 
 
The COP applied for the renewal of its National Pollutant Discharge Elimination System 
(“NPDES”) permit to allow the discharge of treated effluent from COP 91st Avenue Wastewater 
Treatment Plant (“WWTP”), and associated Tres Rios Wetlands, in Tolleson, Arizona to the Salt 
River, located in Maricopa County, Arizona.   The permit was last issued on October 4, 2016 and 
set to expire on November 30, 2021.  COP timely submitted an application to renew the permit 
on June 2, 2021 and then followed up with updated information on July 8, 2021. Pursuant to 40 
CFR 122.21, the terms of the existing permit were administratively extended by EPA on 
November 10, 2021 until the issuance of a renewed permit.     
  
The permittee is classified as a Major discharger.  
   
II. GENERAL DESCRIPTION OF FACILITY  
  
The COP 91st Avenue WWTP is located on the north bank of the Salt River, at 5615 South 91st  
Avenue, in Tolleson, Arizona, in Township 1 N, Range 1 E, and Section 27 S ½, and Section 34 
N ½.   The associated Tres Rios Wetlands are located west of the existing facility as indicated on 
the map which shows the location of the facility and adjacent properties (Appendix A).   
  
The facility provides wastewater treatment services for the Sub-Regional Operating Group  
(SROG) member cities of Glendale, Mesa, Phoenix, Scottsdale, and Tempe, in Maricopa County, 
Arizona.  The facility is a municipal wastewater treatment facility that employs a 
nitrification/denitrification process to treat municipal and industrial wastewater generated in the 
metropolitan Phoenix area by the SROG communities, serving a population of about 2.6 million.  
The COP 91st Ave WWTP is authorized to operate at a design flow capacity of 230 million 
gallons per day (MGD) and is the basis for the permit.  The present facility consists of seven 
individual activated sludge WWTPs operated in parallel that merge before dechlorination and 
discharge. Each plant includes the following unit processes: screening, grit removal, flow 
measurement/flow distribution, primary sedimentation (with enhanced sedimentation possible), 
activated sludge biological treatment, secondary clarification, chlorine disinfection, centrifuge 
thickening of primary sludge and waste activated sludge, anaerobic sludge digestion, sludge 
drying beds, and centrifuge dewatering of digested sludge.  A portion of the effluent, about 73 
MGD on average, is discharged to constructed wetlands where further treatment occurs (as 
described below).  The expansion of the plant during the previous permit term was for the full 
expansion and unification of the plant processes under UP01 and UP05. This includes additions 
of: new headworks, new grit and screenings handling facility, 7 mechanical bar screens, one 



         NPDES Permit No. AZ0020524  
        

   - 4 -  

manual bar screen, 2 primary sedimentation basins, 2 aeration basins, 2 secondary sedimentation 
basins and chlorine building and mixing structures.  

  
The COP 91st Ave. WWTP has a design flow of 230 MGD.  Currently, the plant processes an 
average of about 134 MGD of influent from its collection system.  A portion of the treated 
effluent, approximately 61 MGD on average, is sent to the Palo Verde Nuclear Generating 
Station (“PVNGS”) for reuse.  The rest of the effluent flows to the Salt River from the Tres Rios 
Flow Regulating Wetland (“FRW”).  The permittee has also indicated that it would like to 
continue to retain the option of discharging directly into the Salt River for plant maintenance 
purposes or emergency situations via Outfall 001.  The renewed permit therefore is for the 
discharge of wastewater either through Outfall 005 for wastewater which will flow through the 
Tres Rios Flow Regulating Wetland before discharge or via Outfall 001 directly to the Salt 
River. Monitoring stations have also been established in the permit at the influent to the FRW 
wetlands at FRW-1, FRW-2 and FRW-3.  The exact location of each is given below and also 
indicated on the FRW flow diagram attached as Appendix B.  
  
Data submitted by COP with the permit renewal application indicate that discharge rates through 
Outfall 005 to the Salt River have ranged between about 40 and 143 MGD, with an average flow 
of about 73 MGD.  The application also states that as of December 2012 Outfall 001 is no longer 
used to discharge effluent to the Salt River.  However, COP is requesting that Outfall 001 be 
retained as an emergency discharge location.  In addition to these outfalls, the WWTP delivers, 
via pipeline, on average, about 61 MGD of treated effluent to the Palo Verde Nuclear Generating 
Station in Tonopah, AZ, for reuse as cooling water for the power plant.  COP also reuses a very 
small volume of about 0.02 million gallons per month of treated effluent for flood and drip 
irrigation for landscaping at the facility.   

     
Solids handling facilities (sludge) are designed to achieve reduction in volatile solids, pathogens, 
and moisture content in solids removed by primary and secondary sedimentation (i.e., primary 
and waste activated sludge).  Residual sludge from various WWTPs in the cities of Gilbert, 
Glendale, Mesa, Phoenix, Scottsdale and Tempe is received by the COP 91st Avenue WWTP. 
The Mesa Northwest Water Reclamation Plant has anaerobic sludge digestion, but may, on 
occasion, divert undigested sludge to the 91st Ave WWTP.  The sludge from these other facilities 
is discharged by the individual facilities into the wastewater interceptors system through which it 
flows to the 91st Avenue WWTP commingled with the influent wastewater.  Specific processes 
for sludge treatment at the 91st Avenue WWTP include primary sedimentation (with enhanced 
sedimentation possible), activated sludge treatment, centrifuge thickening of both primary and 
waste activated sludge, anaerobic digestion, sludge drying beds, and centrifuge dewatering of 
digested sludge. The digested sludge, also known as biosolids, are stabilized and dewatered, and 
then are removed by a contract hauler to local farms for agricultural land application. COP plans 
to continue this method of solids management through this permit term.  
  
This facility currently accepts waste from a total of 142 Significant Industrial Users (SIUs), 
including 50 non-categorical SIUs and 92 categorical SIUs.    
  
In addition to wastewater the plant receives groundwater and stormwater discharges.  The City 
pumps groundwater from on-site dewatering wells to prevent floating below-ground facilities. 



         NPDES Permit No. AZ0020524  
        

   - 5 -  

Additional wells are also used during construction of phase 1 of the Unified Plant. Most 
groundwater is sent to the plant and either discharged through Outfall 005 or is sent to the Palo 
Verde Nuclear Generating Station.    
  
On-site storm water is collected in retention basins and secondary retention structures.  The 
applicant indicates there is no run-on of stormwater to the site. For small rainfall events the water 
evaporates in the basin. After larger rainfall events the stormwater is pumped to the headworks 
or Plant 3 reuse channel. (The Plant 3 reuse channel provides treated wastewater for on-site wash 
water/irrigation and does not discharge to the River.) Some storm water may also enter the plant 
through engineered holes in the primary tank walls at grade level.    
  
  
III. DESCRIPTION OF RECEIVING WATER  
  
The receiving water is the Salt River.   Currently the Gila River Indian Community (GRIC) does 
not have EPA-approved water quality standards, and since the receiving water eventually flows 
into portions of the Salt River which are Arizona state waters, the EPA will use the EPA-
approved Arizona Surface Water Quality Standards (A.A.C. R18-11) to develop the limits in this 
permit.  However, EPA under its best professional judgment (BPJ) authority under the Clean 
Water Act (CWA) may also use EPA’s recommend criteria, if it deems them more protective.   
  
The receiving water for the COP 91st Avenue WWTP is the Salt River, in the segment between 
the 23rd Avenue WWTP and the confluence with the Gila River, in the Salt River Basin.  
  

 Outfall 001 is located at:       
Township   1 N    Range   1 E   Section 34  
Latitude  33˚ 23’ 21” N, Longitude  112˚ 15’ 15” W  
  

 Outfall 005 is located at:       
Township   1 N    Range   1 E   Section 33 Latitude  
33˚ 23’ 18” N, Longitude  112˚ 15’ 53” W     
  

 FRW-1 is located at:      
Latitude  33˚ 23’ 50” N, Longitude  112˚ 15’ 26” W     
  
FRW-2 is located at:  
Latitude  33˚ 23’ 48.37” N, Longitude  112˚ 15’ 42.71” W  
  
FRW-3 is located at:  
Latitude  33˚ 23’ 44.74” N, Longitude  112˚ 15’ 54.52” W  
  
  
The outfall discharges to, or the discharge may reach, a surface water listed in Appendix B of 
A.A.C. Title 18, Chapter 11, Article 1.  
  
The receiving water has the following designated uses:  



         NPDES Permit No. AZ0020524  
        

   - 6 -  

Aquatic and Wildlife effluent dependent water (A&Wedw)   
Partial Body Contact (PBC)  
Fish Consumption (FC)  
Agricultural Irrigation (AgI)  
Agricultural Livestock watering (AgL)     
  
Given the uses stated above, the applicable narrative water quality standards are described in  
A.A.C. R18-11-108 and the applicable numeric water quality standards are listed in A.A.C. 
R1811-109, and in Appendix A thereof.  There are two standards for the Aquatic and Wildlife 
uses, acute and chronic.  The standards for all applicable designated uses are compared and the 
limits are developed to protect for all applicable designated uses.    
  
    
IV. DESCRIPTION OF DISCHARGE   
  
A. Recent DMR Data  
  
The City of Phoenix has been monitoring the effluent at outfall 005 and FRW1/001 under the 
previous NPDES permits issued by EPA. Data has been submitted with the application and 
during the application process for multiple parameters. A summary of the monitoring data was 
submitted for the past 1 year prior to the submittal of the DMR data.  EPA also reviewed data 
submitted as part of routine DMR data submittal by the permittee since the effective date of the 
of the previous permit of December 1, 2016.   
  
In addition to this, the application also included data for metals, organics (VOCs and SVOCs), 
pesticides, oil & grease, pH, temperature, hardness, cyanide, and whole effluent toxicity (WET) 
testing for outfalls 001 and 005, as well as internal monitoring locations FRW-1, FRW-2, and 
FRW-3.   
  
EPA also reviewed the latest inspection report based on a virtual inspection (due to Covid 
restrictions) conducted by ADEQ on behalf of EPA on April 6, 2021.  No deficiencies or 
violations were noted during the inspection. The COP was found to have been in compliance 
with the permit limits except for one exceedance of the Ammonia Nitrogen (AIR) parameter in 
August 2020 and missing Annual 2020 DMR report for total residual chlorine. Even though 
nearly all cyanide results for at Outfall 005 were non-detect, exceedances of cyanide levels at 
FRW-1, a monitoring station, have commonly occurred.  This site serves as the sampling point 
for effluent characterization of Outfall 001. Since there has been no discharge to Outfall 001 
since 2012 these results are not considered permit violations. COP believes that Monitoring 
Station FRW-1 is particularly susceptible to cyanide false positives due to the direct flow from 
the chlorination point.  Even though FRW-1 cyanide sample are dechlorinated, the cyanide 
precursor compounds may already be present before dechlorination. 
 
Data from the COP study (which was suspended at the onset of the Covid pandemic) showed that 
cyanide levels at two sampling points upstream of both FRW-1 and the chlorination point do not 
show the presence of cyanide.  These upstream sampling points further help to evaluate the effect 
of chlorination on cyanide formation.  Section V. below describes permit changes in detail. 



         NPDES Permit No. AZ0020524  
        

   - 7 -  

 
 
 
 
 
V.   SIGNIFICANT CHANGES TO PREVIOUS PERMIT  
  
  
Permit Condition  Previous Permit 

(2016 – 2021 + 
admin extended)  

Re-issued Permit 
2022 -2027)  

Reason for change  

Asset Management 
Program (AMP) 

None Permit incorporates 
asset management 
requirement for large 
dischargers 

Provision of 40 CFR § 
122.41 (e) 
 

Permit limit for  
delta-BHC included 

No permit limit for  
delta-BHC.  
Monitoring required 
1X/ 6 Months 

Permit limit for delta-
BHC and monitoring 
required 1X/Month. 

DMR data submitted 
shows levels observed 
have the reasonable 
potential to cause, or 
contribute, to an 
excursion of applicable 
criteria.  

Permit limit for 
Endosulfan removed 
and monitoring 
frequency reduced.  

Permit limit for 
Endosulfan and 
monitoring required 
1X/Month.  

No permit limit for 
Endosulfan and 
monitoring required 
1X/ 6 Months.  

DMR data submitted 
shows that levels 
observed do not have 
the reasonable 
potential to cause, or 
contribute, to an 
excursion of applicable 
criteria.  

Permit limit for Endrin 
removed and 
monitoring frequency 
reduced.  
 

Permit limit for 
Endrin and 
monitoring required 
1X/Month. 